
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 
Tepotzotlan, Estado de Mexico C.P. 54600 

,e,w>- ,-.., ,. -, ,., 

OUALITY ASSURANCE CERTIFICATE OF COMPLIAN 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTLFY THAT THE PRODUCT LISTED BELQW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OUALlTY SYSTEM AND REOUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EOICION.) 

API 598 
API 599 

- VALVE MSPECTION AND TESTíNG 
-METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

ASSI Blo- l0  - F C C I ' O  FACE A h D  LYL) TC> t S D  DIMENSIOSS OF VALVCS 
ANSI 010-34 - VALVES - FLASGED. IIIRFADED A S D  WELDI'ICi ENDS 
MSS-SP6I - PKESSI'Kt' 1 tSTING O F  S I F t l .  \'AI.Vb.S 

P a r t  No. AC101A08MAA8300000 
(C6digo) lo** Fig. 5202 F UT WCB, API TRIM No.8 830000 Descr io t ion  

~~ . 
Descripción C4ST STEEL CATE V.iL\'E 150 CLASS 

(VAL\'CLhCOMPl'LRTA DE ACFKO F l N D l D O  CLASE 150) 
V A L V E r n  LOW EMlSSlON CONTROL (50 PPM'S M.) (VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUCITNAS (50 PPM'S MAX.) ) 

APl6D - PlPELlNE VALVES - CATE, PLUG, BALL AND CHECK 
API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSlB16-11 - FORGED FIlTiNGS, SOCKET - WELDING ANDTHREADED 
API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 

WELDMG AND E m E N D E D  - BODY ENDS 

1 HYDROSTATIC IPSD 1 450 450 N A  N A ~  
(HIDROSTATICA) 

C 
1 P N E U M A T I C  <PSI> 

(NEUh4ATICAI 1 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESION) 

J 
FACIC-21 RR, "3" 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

SHELL 

MECHANICAL TESTS MECANICASI 

íf&$# 
SlDE (-1 

1 2 

TENS YIELD ELG RED BHN 

WSI m1 % 5 
C V N ~  l s r  2ND 3P.D AVG 

77.14 47.56 3 4  5 6  1 5 3  

75.84 41.91 2 9  4 2  173 

97.59 68.73 2 5  44 286 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT NO. MATERIAL 
( P a T E )  (COLADA) 1ASTMl 

BODY WH17361 ASTMAJI6AVCB 
CUERPO 

BONNET WHZ4626 ASTMA-2l6MCB 
BONETE 

WEDGE WH8]799 ASTMA-2I7ICAIS 
DISCO 

v c M U  P S si N i  Cr M 0  CU Cb 
0.197 0.899 0.026 0.012 0.422 0.044 0.406 0.065 0.021 0.005 

No&fed to (Nomlilado a) 930 Temwr to íiemole a) 650 Coaled in a". ( E h d o  en aire.) 
0.205 0.869 0.021 0.007 0.452 0.019 0.062 0.005 0.026 0.001 

Nomlizated to (Nomialirado a) 930 T e w r  to (Temole a) 650 Coaled ui a". (Enoiado en ak.1 
0.135 0.831 0.025 0.019 0.609 0.094 13.260 0.022 0.010 0.023 

Normalilada a (Normalizafed to) 970 Tnwle a í i em~er  to) 630 MD en aire. (Cooled in air.1 


